



Architectural Testing

Performance Test Report
Estolga® 1000 Dry Seal Panel System

ASTM Test Results		
<u>Test Method</u>	<u>Title of Test</u>	<u>Results</u>
ASTM E-283	Air Infiltration 1.60 psf (25 mph) 6.27 psf (50 mph)	<0.01 cfm/ft ² = Pass <0.01 cfm/ft ² = Pass
ASTM E-331	Water Resistance 15.05 psf	No Leakage
ASTM E-330	Uniform Load Deflection (span = 35-1/2") +120.0 psf (positive) -70.0 psf (negative)	0.32" = Pass 0.47" = Pass
ASTM E-330	Uniform Structural Load (span = 35-1/2") +180.0 psf (positive) -100.0 psf (negative)	<0.01" = Pass 0.18" = Pass
* Refer to <i>Report No. 96663.01-109-44</i> performed by Architectural Testing, Inc.		